KOBELCO

740 Yagi Okubo Akashi Hvogo 674-0063 JAPAN
Tel 81-78-936-1333 Fax 81-78-936-1379

Kobelco Cranes Co., Ltd.

Mode l ; 12000~1/Kobelco Model CK1200G Crawler Crane
Serial No. ;12001205/Kobelco Serial No. GK05-04010
Engine :Hino Motors, Ltd.

Model JOBE-UV  Serial No. JO8EUV11214

Kobelco Cranes Co.,Ltd certifies that the above—mentioned crane meets applicable
requirements prescribed in the ANSI B30.5-1968 safety code for crawler, locomotive and
truck cranes and the applicable requirements on the parts of manufacturer as prescribed in
OHSHA standards section 1910.180 and subpart N section 1926.550. The ANSI B30.5-1968
code requires that cranes must satisfy the SAE J765-crane load stability test and SAE
J987~crane structures test.

The subject model has been confirmed by Kobelco Cranes Co.,Ltd to meet these
requirements.

27, April, 2012

Norihiko Hayashi
General Manager
Quality Assurance Department
Kobelco Cranes Co.,Ltd
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FEST AND INSPECTION PROCEDURE

Yisunl luspection
As a resull of visual inspection, the machine was found to be properly

assembled, no damaged, and painted satisfactorily.

. General Dimensions
General dimensions of the machine were checked in accordance with our
standard specifications and the results were found to be satisfactory

within permissible manufacturing tolerances.

. Operation Test

All mechanical operations, such as hook, boom hoisting, lowering, and
rotating were tested when the machine was equipped with the crane attachment
and the results were found to be satisfactory
. Stability Test

Testing load - 133 % of rating load - was applied on the machine, and
the stability was found to be satisfactory, the test data are per attached

sheels.

h. Safety Device

AT safety device operations, such as boom and hook overhoist preventive
devices, boom angle indicator, signal horn and boom back stop when the

machine was equipped with booms, were tested and found to be satisfactory.



RESULT OF CRANE LIFTING INSPECTION

Model : 12000-1/Kobelco Model CK12006 Crawler Crane
Serial No. : 12001205/Kobelco Serial No. GK05-04010
Engine No : JOSEUV11214

1. Stability Test

Over | Lifting Rated Lifting
No. Boom Length Description Load |Load (Ibs) [Radius (ft) Area Result
L o0/t  Boom Load suspension 133% 141800 24. 9 R&S Good
WHook 242500 1bs 5750 1bs) [ 138% | 71250 | AL o 1T Res | Good

NOTE : 1. Over load of 133% indicates the lifting condition at stability.

2.Marks of R&S on lifting area column means lifting both rear and side.
3. The weight of hook is included in the lifting load.

2. Load-moment Limitor Device Test

_ Lifting Rated Lifting
No. Boom Lenglh Description Load (1bs) Radius (ft) Area Result ([t)
21 501t Boom Load suspension __“!ﬂ!§99 __________ {939772!;9 ________ BQ?E e {3.8“_
W/Hook 242500 bs (3750 1bs) | 71950 33. 1~35. 4 Rear 33. 8

I. The weight of hook is included in the lifting load.




CERTIFICATE

Model
Serial No.

1. Hoist Ropes.
Description
1)Main Hoist Rope
2) Aux Hoist Rope
3)Boom Hoist Rope
2. Crane Guy Cables
1) GK71A00005D1
2) JIT1A00006D1
3) JJT1A00006D2
4) JI7T1A00006D4

Dia X Length
26mm X 260m
26mm X 230n
20mm X 155m

34mmX 7. 100mX 2
34mm X 3. 050m< 4
34mm X 6. 100m> 4
34mm X 12. 200m>6

OF

Product No
5B5A02G-3
6B5A02G-1
P01232-003

L3769
L3770
L3771
L3772

Test data of above ropes are as attached sheet.

WIRE ROPES

12000-1/Kobelco Model CK1200G Crawler Crane
12001205/Kobelco Serial No. GK05-04010

Actual Breaking Load
54 1kN
538kN
340kN

1080kN
1080kN
1080kN
1080kN

—
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Certificate of Test and Examination of Wire Rope

R No. 12040805 . i

NanES HEXES

Mg No. HBHAD2G-3 Order No. -
b57) ® & pa1l]

Specification SHINKO STANDARD Grade _ORDERER'S SPEC.

o — PHER ro%

Construction 1B _6X29,FTLLER, TWRC l.ay WHGALVY'D , R.R.L.

u— P& AW E = g%

Diameter .o, Nominal 2600 mm Actwal 26 .80  mm( *..2.30 %)

W E B EE E K E

Breaking Load Spec. ..834.00 N Actuat 041.00 kN

n—7K& u—HEE
Length L2680 X1 . m Weight , e kg

U
Test Results of Wire

n Ly HBR ' & A = BH Do ERAR

Torsion Wrapping & Unwrapping Test ~ Zince Coa}g_zg Test

Goan ‘ GOODn E:

LIl ERABR UTeAERAER N & 2L £,
Thls ZS tO Certlfy that rhe a-lzeue partzculars are correct

T 5 3 A T % Rl
/MI //QW

SHINKO WIRE COMPA
T675-0027 MU )IITHE LFT4 15128 ﬂ:’,nu(079);‘|24.—2681 R fink A

EXBXH5 &%
No 128, Tmafuku, Onoe-Cho, Kakogawa, Japan

Tel, (079) 424—2681

Manager of Quality Assurance Dept




T4 u— 7 BRkEIEHZE

Certificate of Test and Examination of Wire Rope

Datel2 [ 04 / 06
B No. 12040607
W& S HEXES
Mg No. ... BB5A026G-1  OdeNo
5] ¥ = yill
Specification SHINKO _STANDARD Grade | QRDERER'S SPEC.
r— TRERR T ak
Construction | DR _6X29,FTLLER, TYRC | l.a y UNGALY'D , R.R.I..
B — 2 i % B
Diameter o Nommal  26.00 mm Acwal 26,64 mm( + 2.50 %)
g te E 1B X B &
Breaking Load e bec, 534,00 AN Actwat 538.00 kN
n— 7R & n—THE
Length ..230 X m Weight kg
Test Results of Wire
a2 U b B % # B R R dH D - xR
Torsion _ Wrapping & Unwrapping Test | Zinc Coating Test
Goon Gonn -
{if %

U EERUTCERIERZNZ L 2L 9,
ThiS I,S tO Certlfy that theh abeve particulars are correct
T 5 S 4 T 2 R (AC

SHINKO WIRE COMPAN]; jt_;ft

ELrEE¥s &4

M, Hernrs

Quality Assurance Department (Fio:
T675-0027 MENT R EBTS 4128 635(079)4?4 2681 bR (S F G
No. 128, [mafuku, Onoe-Cho, Kakogawa, Japan

Tel, (079) 424264 1

Manager of Quality Assurance Depl




7 4 ¥u— JitHE
CERTIFICATE FOR STEEL WIRE ROPE
No. 3005 2011. 09. 05

FVAYu-7RTRABLIIRELFATRE)IORERKCTCH B L %
EHEL 7,

We hereby certify that this steel wire rope is examined and tested strictly acco—
rding to the under-mentioned specification at our works and we guarantee the qua-
lity of the article.

# B 38 # (SPECIFICATION)
TESAC SPEC.

B = 7 Ok [CONSTRUCTION) siuuscessssssessonses SUN WARRINGTON SEALE

6 X P-WS (31) IWRC
RIGHT REGULAR LAY

u — 7 o £ (NOMINAL DIA. OF THE ROPE].. 20 ( ACT. 20.85) mm
O —7DOKS [LENGTH) ..oiviiiiiiiiiieeecenn, 155 m

i | B (GRADE] .eeeuivieriiiiinerinnecnannes APPOINTED

# W T 71 B (SPECIFIED BREAKING LOAD])..., 398 kN
SE BT W77 & (ACTUAL BREAKING LOAD) ... 340 kN
4t #. (APPEARANCE] .....ivinninenenenns 600D
£ R 3 B (WIRE TEST) .vvvveveveevrrenreenennns 600D

fié # (NOTE)
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7 4 Yyu— FIFPE
CERTIFICATE FOR STEEL WIRE ROPE

No. 619 2012.03.30

EVAYu - 7ETRRABLIIRELIAELRBE)IORERR TH LI L %
MBABL XTI,

We hereby certify that this steel wire rope is examined and tested strictly acco—
rding to the under-mentioned specification at our works and we guarantee the qua-
lity of the article.

# A # #¥ (SPECIFICATION] TESAC SPEC.
B & ZE B (PRODUCT NO.) cevevreeeecrraneenannns L 3769
a — 7 O # B (CONSTRUCTION] .......cocvvvvrnnnnn OF IWRC 6XFi(29) C/O
u — 7 @ & (NOMINAL DIA. OF THE ROPE].. 3¢ (Act.36.20) m
0= 708K [LENGTH] vovvvevirvreieererecrnreeens 7100 m x 2
i B (GRADE] ..veeeevereeernerersvesenes Appointed
45 72 T ¥ 7 B (SPECIFIED BREAKING LOAD).... 1030 kN
% PR R W 7 B (ACTUAL BREAKING LOAD) ... 1080 kN
H $, (APPEARANCE] ...ovvevvvrrereennenns GOOD
# O O B (WIRE TEST) evvvvvereireeereerernnns GOOD
1% % (NOTE)
Part number ------ - oo GK71A00005D1
Specified breaking load of end termination - - - - 1030 kN

I =

INSPECTING SECTION
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74 ¥Yu—7iHB
CERTIFICATE FOR STEEL WIRE ROPE

No. 620 2012.03.30

A7APuo - 7RTRABRLIIRELEATLRBIORERETHEZZ L %
SEBBL T,

We hereby certify that this steel wire rope is examined and tested strictly acco-
rding to the under—-mentioned specification at our works and we guarantee the qua-
lity of the article.

# F # # (SPECIFICATION) TESAC SPEC.
# 5 % B (PRODUCTNO.) cevrrrrrereererirannnns L 3770
u — 7 O # 5 (CONSTRUCTION] ...cuveneernnnnnnn.. OF IWRC 6XFi(29) C/O
u — 7 @ & (NOMINAL DIA. OF THE ROPE).. 34 (Act.36.20) m
0 —7O8 S [LENGTH) .ccoeevivereeeeeieee e, 3.050 m x 4
i Bl (GRADE] ....covveevevnernnneraenennnns Appointed
# % R W7 75 & (SPECIFIED BREAKING LOAD).... 1030 kN
52 BX B W7 #f E (ACTUAL BREAKING LOAD) .... 1080 kN
4% £ (APPEARANCE] .....ccvvvveverennnnen. SOOP
£ B 5 B (WIRE TEST) ovovvereinriennnnennn, GOOD
fié #% (NOTE)
Part number ---------c--..n JJ71A00006D1
Specified breaking load of end termination - - - - 1030 kN

IV =

INSPECTING SECTION
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CERTIFICATE FOR STEEL WIRE ROPE

No. 621 2012.03.30

FVAYO-—7RTEABRCIIRELFAERBIORERBECH 22 & %
EEHEBL %7,

We hereby certify that this steel wire rope
rding to the under-mentioned specification at our works and we guarantee the qua-
lity of the article.

# F # # (SPECIFICATION) TESAC SPEC.
8 5 & B (PRODUCT NO.J eevvererreerrerneans L 3771
o — 7 DR (CONSTRUCTION] ...oveneeerennnnn. OF IWRC 6XFi(29) C/O
m — 7 @ & (NOMINAL DIA. OF THE ROPE).. 34 (Act.36.20) m
0= 7O&E (LENGTH) ....coconrnrnrnrienrnnnnnnnns 6.100 m x 4
i B (GRADE] vvvevvvereerreeeresrenenn. Appointed
# % B 7 7 B (SPECIFIED BREAKING LOAD).... 1030 kN
S BR W W % E (ACTUAL BREAKING LOAD] .... 1080 kN
4 8 (APPEARANCE) .....ooovvivvvirirennens S
F M OB B (WIRE TEST] eoveeivevveeeereennennns GOOD
1% % (NOTE]
Part number ------veveven.n. JJ71A00006D2
Specified breaking load of end termination - - - - 1030 kN

PP =

is examined and tested strictly acco—

INSPECTING SECTION
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74 ¥u—T7iEWHE
CERTIFICATE FOR STEEL WIRE ROPE

No. 622 2012.03.30

o LT
NISHIKIN ﬂiﬁ_ﬂﬁb«cmm

FI7AFYu—-T7ETREABLIIRELEAECHRE) OREEHTHD L Z L %
EEBEEL £ T,

We hereby certify that this steel wire rope is examined and tested strictly acco-
rding to the under-mentioned specification at our works and we guarantee the qua-

g lity of the article.
:
g
G
|
%
:

#® A # # [(SPECIFICATION] TESAC SPEC.

#9 5 FF Z (PRODUCT NO.] tveverirrrnnnrrenenensn L 3772
o — 7O (CONSTRUCTION] .iveivrvrrnennenennns OF IWRC 6XFi(29) C/0O

o — 7 ® % (NOMINAL DIA. OF THE ROPE].. 34 (Act.36.20) m
O—7DF S (LENGTH] ..ccovviiiiiiiiiiiniinnnnnns 12.200m x 6
& Bll (GRADE} .ievivvineiereirirenieeinnns Appointed

#1 % R ¥ %7 H (SPECIFIED BREAKING LOAD)].... 1030 kN
%z X% W7 ff  (ACTUAL BREAKING LOAD) ... 1080 kN

2 %5 (APPEARANCE] .vevvievininiininnnnnns GOOD

£ B B B (WIRE TEST) e, GOOD

& # (NOTE]
Part number ---.---. - JJT1A00006D4
Specified breaking load of end termination - - - - 1030 kN
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INSPECTING SECTION
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